CHALLENGER LIFT INC.
200° CABLE' STREET
LOUISVILLE, KY 40206
(502) 625-0700

INSTALLATION & SPECIFICATIONS MANUAL
FOR HEAVY DUTY TWO POST LIFTS -

GENERAL INFORMATION

V105 - AIR-OIL OPERATED HYDRAULIC LIFT WITH LOW OIL AND LIFT
LOCKS - CAPACITY *24000 ’

V106 - ELECTRIC-OIL OPERATED HYDRAULIC LIFT WITH LOW OIL AND
LIFT LOCKS - CAPACITY *36000

* @ 165 PSIG MAINTAINED AIR PRESSURE
** @ 250 PSIG MAINTAINED OIL PRESSURE

P/N 09049 August 13, 1996




INSTALLATION & SPECIFICATIONS MANUAL

SPECIFICATIONS :
The equipment shall be of the model designated on the
cover and shall consist of components and conform to the
configuration listed below and hence referenced to.

GENERAL DESCRIPTION As described and/or
illustrated on page(s) 1

CAPACITY & DIMENSIONS

a. Capacity As described and/or
illustrated on page(s) 1
b. Wheel Base Adjustment As described and/or
illustrated on page(s) 5,6,7 & 8

c. Adapter Adjustment As described and/or
illustrated on page(s) 4

d. Air-0il Reservoir As described and/or
illustrated on page(s) 4 & 12

e. Hydraulic Power Unit As described and/or
illustrated on page(s) 4

f. Plunger Diameter & Stroke As described and/or
illustrated on page(s) 4

DESIGN REQUIREMENTS

a. Front Lifting Unit

1. Saddle & Adapters As described and/or
illustrated on page(s) 4

2. Front Post(Tube & Plunger) As described and/or
illustrated on page(s) 4

3. Front Post Carriage & Trench As described and/or
illustrated on page(s) 4 & 19

b. Rear Lifting Unit

1. Saddle & Adapters As described and/or
illustrated on page(s) 4

2. Rear Post (Tube & Plunger) As described and/or
illustrated on page(s) 4

3. Rear Frame Unit As described and/or




INSTALLATION & SPECIFICATIONS MANUAL
illustrated on page(s) 13

c. Controls

1. Lift Controls As described

illustrated on page(s) 12
2. Wheel Base Adjustment As described
illustrated on page(s) 19
d. Plumbing As described
illustrated on page(s) 12
e. Lift Leck ' n As described
illustrated on page(s) 20

f. Miscellaneous

and/or

and/or

and/or

and/or

1. Installation Manual Shipped with lift
P/N 09049 i

2. Parts, Service & Operation__ Shipped with lift
P/N 09048

3. Repair Parts Price List_ Supplied on request




!

ATBWSSSY Unil10dS
Ealdvay 3700vS_LINOUd

13%008

2314dv3aV
"ASSY AN I.\

P
U S

..
-

t

-aSewep spiyaa Jo wawdinba
*jeuossad uy 3jnsay p|nod swd jo uvonesale Auvy
suid dois 1w} 2AR)) JAlje JO 3A0WaL O) 1dwsane

Jjou og ‘pajquasse-aid ae siidepe ppes Jey
ELER .
L4IHS
. Lt
¢ Illl \\\
1) l..\\
v ]
b

230HLS ..¥/1-Z9
‘Y10 8/5-:01 H3ONNTd

‘A.SSV ISOH
MO5T3

JYVAMOHYH
¥ dNV1D

*3ul} sIyl U uotun
e 12312 Jou |pm J3bunid pue agmt 3y

"Youn Jo pua Jeasie
3d1d duoj 11odZng 01 pasn Swepd JALL)
{sausniwing) eul) pancy agl Aq ussys
se cwep pure adid 1 annbas ¢y
1 ueyl 135u0j sawesy 1wl Yum syn

3dld
NOISN31X3

1300W S0t
HO04d HIOAH3S3H 110

. G3HSINUNS LON»

. TOHINOD
o

] H
ALIHYD HO4 0311IW0
SHOOG H3A0) HY3IY ONY
531V7d H3AO *

ceosamenenl
cememece g

H¥2OHN4 \v\\

INOUd —=

emmmmm s ® nms momeme o

ELEELEELER R

IN3PIHOVLLY
3ngovs

931 X707 141 NOL1s\d

0L 370avs
ONUNNOW HO4
SINN X3H .v/E

1iNonod
Hied ..y

*VIQ .8/501 HIONNI,

A7 A
Qv3dd
¥314vQV

IIXY LHDIVHIS »

wxom._.h <ol

«vZ/..6¥
av3adds
H3ldvav

SY3Ldvav 370AVS
yv3y 318VLSNIY

Nid 401S
LIV T13AVHL

« 3NN NYNLIY )
V1L ETE ALNO AAYEH

IN3IWHOVLILY 3100VS
937 X207 141N :

« 3NIT 3HNSSTYL V1L :\

4’1’8 08 INNAIHIS

« G3IOK3IWWOI3Y
3ATVA 31LYD

(G3HSINBNS
10N} NOIND

.9t
"3SOH 3181X373

T9-A ¥

19-A £€
09-A 81

Y3AI] L3IHS

(G3HSINBNI LON)
SIHOLIMS DIH10313 -

.

General Arrangement

1

Fig.




INSTALLATION & SPECIFICATIONS MANUAL

FOR WHEEL BASES IN. TO IN.
DIMENSION A B

TO DETERMINE "A" AND "B" DIMENSIONS

Enter minimum and maximum wheelbases in the space provided above.
These may be found stenciled on the rear of the front frame,
underside of cover plates, or on parts carton, for specification
purposes, from the chart below.

Read down the column at extreme left to proper minimum wheelbase.
Then directly across to maximum wheelbase. The corresponding "A'
dimension will be found at the top of the column containin§ the
maximum wheelbase and the "B" dimension to the extreme right.

IMPORTANT: Enter "A" and "B" dimensions in space provided above
for reference during installation or specification.

EXAMPLE: If wheelbase of ycur lift is 102 in. to 202 in., then
read down the left column to 102 in. and across to 202 in.. At the
top of the column containing the figure 202 will be found the "A"
dimension - 144" and to the extreme right of the 202 in. figure the

"g" dimension - 88".

"A" DIMENSION
144" 156" 168" *180° <192 2047 '216" 228" 2407 252 264"
“w'g- MAXIMUM 'WHESZL BASE g
S5 7 138 <8 160 172 (84 96 208 220 232 222 2S5 ¢ aF
3 142 15: 186178 180 102 114 226 238 250 382 ¢ 28
T8 148 50 172 184 196 08 230 232 24+ 2335 268 ¢ 34
Se iS4 155 17390 20z i+ 276 238 380 251 374 ; <07
30 760 172 184 196 108 120 232 244 255 268 280 i 16
56 165 1,3 190 202 ot 225 238 280 161 27 236 [ 52
=5 770 184 196 208 220 232 24+ 25§ 258 220 293 33"
T3 1 173 190 302 21+ 225 238 250 262 37+ 286 298 ' 54
3s T 184 136 08 220 232 4+ 256 268 280 397 04 | 70"
S0 T 190 202 214 26 238  5C 262 27+ 286 098 | -5
36 1 196 108 o0 232 2:+ 283 268 280 292 304 1 32
02 T 102 214 225 338 250 252 274 286 398 i 38 |,
08 T 0B 2°0  -3a  ase 255 288 230 292 304 T 94
T4 . S14 o°5 o33 250 352 17+ 286 298 00"
T30 1 200 32 o4t 256 263 230 292 304 106"
Ta5 <5 o33 150 262 27+ 236 298 T
732 250  ote 285 283 280 192 304 ne
"33 1 238 oS0 262 27+ 86 298 oo
Tis ! ias 155 263 280 193 304 300
TS0 . SS0 o062 a0+ 236 298 T35
"S5 . 55 .88 .90 2982 30+ AT
7 5. .-+ 136 228 =5
183 -~ 288 .80 .22 30+ TS
s 2=a 238 298 1 169"
R T




wh

INSTALLATION & SPECIFICATIONS MANUAL

LIFT LOCATION

It is IMPORTANT TO PROVIDE SUFFICIENT SPACE for the vehicle at the

. rear of the 1lift.

Due to the wide variation of rear overhangs (rear axle to end of
vehicle) on vehicles lifted with intermediate and heavy duty twin
post lifts a survey must be made before the lift is installed.

Tn order to determine the best distance between the rear frame and
the nearest obstruction follow this procedure.

A. Survey and record the rear overhang dimension
of the present range of vehicles which will
be serviced on the lift.

B. Survey the anticipated future usage of the
1ift and obtain the cverhang dimensions.

C. Add a minimum of 6 in. to the greatest
overhang to determine the minimum clearance
dimension shown in Fig. 2, page 4. NOTE: The
clearance dimension should never be less than
72 in.. .

Study this manual carefully to become familiar with the general
installation procedure. Refer to chart on page 1, packing list and
bill of lading to acguaint yourself with model type and options to

be installed. This is a must to avoid improper installation.
Parts should be inspected at this time for any damage which might
have occurred during shipment. Check packing 1list with parts

received for possible shortages.

LOCATION-EXCAVATION

1. Locate 1ift centerlines in desired area in accordance with the
information provided in Figure 2.

2. Determine the type of front trench wall to be used and excavate
to dimensions shown in Figure 3.

NOTES
It is recommended that when lifts are to be installed side by side

they should be placed on 14 ft. centers, under extreme conditions
12 ft. between centers can be used as a minimum. '

If less space is available than indicated by any of the recommended
minimums, contact your factory representative or the factory for
detailed instructions before proceeding.

6




’ e
z 2
J

/
// 10%*

o WALL 1

]
(REF) |
R R Tl e
]

42" MIN.

4
Lo T - /
—59%" CHALK LINES

| __TO NEAREST
OBSTRUCTION

i——ao"_.i Fig.
SHADED AREA

18" DEEP

EXCAVATE

110"+

ERONT FRAME TRENCH 100" DEEP
{REFERENCE! FRAME WELL 30" DEEP

- CLEARANCE.

2 Location

HOLE 18 x 30 x 114" DEEP —

// FRONT f 56" MIN.
/

-—:{- LIFT C/L
I
{
! N
1] SEE CHART
M ON PAGE 5

(REF) Z C/L WHEELS
oo = =" - Ay g iagiby |
~ A
*4—:. I%J!;_
———r === —===3
: SEE “LIFT LOCATION” ON PAGE
96 MIN. 3 3 TO DETERMINE PROPER

! 4
el U o - T g
- EXCAVATION FOR 1 __31;“
CONCRETE BLOCK WALLS _ I} 7 _1.
- - - || & 1menc For -
_.{ pe il 4" CONDUIT |
12" _—
A ~®- —®— -
I > —‘1 BREAKOUT OLD CONCHETE EX A AT O sioe,
G SHADED AREA D T AREA TO OPPOSITE SIDE,
TEaiz 18" DEEP IF REQUIRED 6" DEEP X 9 \F OPPOSITE HAND CON—
' ' WIDE AND TAPER BACK i | TROLS ARE GOING TO BE
USED.

FRONT FRAME

TRENCH 100" DEEP

104" (REFERENCE)
— — .
Sl EXCAVATION FOR — ,L_—_-——
33 POURED WALLS I

I

g ~

W “i L. .

ALL DEPTH DIMENSIONS
ARE TAKEN FROM FIN=—

ISHED FLOOR LEVEL.

EXCAVATION
FOR REAR FRAME
SAME AS ABOVE

8" —= uf

Fig.

8
N
3 Excavation

7




*pasinbai se sjjem pue Jooy}
2230)u13] "JURIIEM SUONIPUOD |EIO] §|

| 3100 §

$%2078 40 dOL
w 0L 1330V

M3IA ON3 1S0d HY3H

57815504 10N
416°014 33§

40 °NIW Y NI —=
NUSYI 038Vi3

M31A 3015

SXD01891*x8*8
40 S3SUN3I01

INOH3 M3IAON3

U s &

un

[ nw.ze | |
1

t 111 1

b
| N T _ 2
. mE | I I O = o0 oL AT Z
~‘ » h -
et Toeniz | | I 1 ..w— ) g
1 ! Y [ w
T e
ATNO o
SH3INHOD m
1V WIHS S
8-8 NOILJ3S (+)
_ et &
b NOUYIWLS  §
i U ~NETIVIANDO01E D
|1 IA3IA NV d SV IVIVS IHLIWY %
8 SNOISNIWIO WY &
s b VIE6L - T T ™ NOILYTIVISNI S
.9 _ _ |1 17V M Q38N0d
.9y - — . 1T <
$301N9 3LV1d HIAOD . L 1 L1
_ . i &
| H (N
V-V NOILI3S P! g i
.BIT-6V1 | ! u— SHYVIN : .06
i 1 b HONNG W3ILN3D . ! )
{2-8 7 V-V SNOILD3S 43H) _ = ! . = =
: S30IND 31V1d HIAOD <* | | <« . = Jx
\ // : (43y) OL dN HOO4 34015 = =1
L - AIOHD !v\—.ﬂ m - -.ﬂ -
-9 733HM . . TS ATINO  SOL
At HooH ' e e iy
3HNSS3Hd 1O AINO 90t : .
aNM HIv V=Y. NOLLD3S 338 * INIT NUNLIY b1 — 3d1d HINNI 5 ) N
Y - LpliL = 3did H3LNO -312,0003 33 Buninod 210j3q 3aes |03
¥3A0D X08 3NIT NENLIY 1O 3NI IYNSS3Y4 .b/11 = 34 HALNO S ,
70H1NOD

-u03 pue adid jeisul *Ajuo 22UIRY




INSTALLATION & SPECIFICATIONS MANUAL
INSTALLATION

NOTE

Front trench walls may be poured or laid with concrete block.
Follow steps listed below if block method is used or steps listed
on page 8 if poured method is to be used.

FRONT FRAME INSTALLATION-BLOCKED METHOD
1. After excavation is completed, pour the floor in bottom of
trench (maintain 92 in. Min. depth from finished floor as

in Fig. 4) and allow sufficient set-up time.

2. Lay two timbers across trench; on these place front frame,
properly centered, and correct distance from rear frame.

3. Use a plumb bob hung from inside corners of frame to mark
inside corners of walls on trench floor.

15

Lay up 8 courses of block; maintain 17 in. wall to wall
inside. Provide opening in Sth course for conduit to rear
frame. Lay 9th and 10th courses, omitting blocks at
control box. Back fill as required to this level (Fig. 4).

5. Refer to Fig. 5 and assemble sheet metal sides to control
box frame with 1/4 in. machine screws and hex nuts. Attach
control box to front frame with 3/8 capscrews and hex nuts
furnished.

6. Position frame and control box over trench and shim at
corners (Fig. 4) to bring top surface of channel and
control box flush with designed finished floor level.

NOTE

Length of frame should be in same plane as floor if slope is not

excessive, max. pitch 1/8 in. per foot. The width of frame must be

level.

7. V-105 MODELS: Bring in 1/2 in. air line, 3 in. through
small hole in control box end panel Fig. 4.

V-106 MODELS: Bring in 1-1/4 in. oil pressure and return
lines through proper holes in control box end panel. See
‘Fig. 4 for proper holes and dimensions. Connect lines to
0il control valve with fittings furnished (Fig. 11). Mount
valve to side wall with 1/2 in. x 1-1/4 in. capscrews and
lockwashers furnished.

8. Form between the last course of block and the bottom
surface of the channel and proceed with "Rear Frame
Installation" page 11. -

E




INSTALLATION & SPECIFICATIONS MANUAL

HULES—TOP FORWARD ‘.

D. HD. MACH. SCREW-"SQN
14 x 314" 1g. (14)

1/4" HEX NUT (14}

WA g

POSITION

ASSEMBLE 1/2 x 1.3/8 BOLT & NUT
HERE FROM SHIPPING STRAP FOR
WHEEL & CARRIAGE STOP.

3/8" HEX NUT

WITH 1/2 x 1-3/4” BOLTS
NUTS FROM ENDO SHIPPIN(

HEX HD CAPSCREW
A STRAP.
~

3/8 x 17 ig. (4}

RONT FRAA>\‘\_
FRON E PIPE SUPPORT

Fig. 5 Control Box Assembly HOLES. SEE
P12, FIG. 12.
FRONT FRAME INSTALLATION-POURED METHOD

NOTE

Concrete for trench base may be poured in advance same as for block
wall method, or may be poured with wall, forms must be constructed
accordingly.

1. Construct a form having outside dimensions identical with
inside of front frame. Provide an opening in form for 4 in.
conduit from rear frame. See Fig. & for suggested examples.

2. Using EXAMPLE "X" shown in Fig. 6, Section A-A. Bolt front
frame to sides of form as shown (holes not provided in frame,
must be drilled as required). Refer to Fig. 5, assemble
control box parts and attach to front frame as shown. Complete
steps 3, 4 & 5 and refer to page 15, step 2b of "Concrete
Pouring and Finishing" for completion of Example "X".

Using Example "Y" shown in Fig. 6, Section A-A. Follow steps

3 & 5. Assemble control box parts and attach to front frame as
shown in Fig. 5. Refer to page 15, step 2C of "Concrete
Pouring and Finishing" for completion of Example "Y". Install

piping referred to in step 4 after positioning frame.

3. Lower form into excavation; shift as required to bring form
into its correct fore and aft location along center line.
plumb wall forms and adjust to assure squareness. If floor has
not been poured, form may be driven into bottom of trench as

10




INSTALLATION & SPECIFICATIONS MANUAL

shown in Fig. 6 for stability and leveling of form. If frame is
attached to form as in Example"X", top surface of frame and
control box should be flush with designed finished floor level.

NOTE

When form construction is not sufficient to prevent the 17 in.
(frame width) dimension from decreasing when concrete is poured,
insert 2 in. x 4 in. spacers between form sides. Frame width
should be held to within 1/16 in. along the full frame length.
Length of the frame should be iz the same plane as floor if slope
is not excessive, max. pitch 1/8 in. per foot. The width of the
frame must be level.

4. V105 MODELS: Bring in 1/2 in. air line, 3 in. through
emall hole in control box ezxd panel Fig. 4. -

V106 MODELS: Bring in 1-1/4 in. oil pressure and return
lines through proper holes in control box end panel. See
Fig. 4 for proper holes and dimensions. Connect lines to
oil control valve with fittings furnished (Fig. 7). Mount
valve to side wall with 1/2 in. x 1-1/4 in. capscrews and
lockwashers furnished. - '

5. Install reinforcing rods, 1f required, according to
architect’s specification.

¢. Proceed with REAR FRAME INSTALLATION.
T T ‘ WOGCTEN FORM

S .
INSIDE TRACKX SURFACE TO 8E IN LINE CA(SJETEKCN 8OLT CONTROL 80X
WITH ONE ANOTHER WITHIN £1/32°. TO sELQW TO FRAME
- \ :
EusUne SuOUTH ROLLER TAAMSITION] oo (e ttonS
NS t \ POURING CCNCRETE
2 x A WOOD SPACERS, v k\
USE AS MANY AS Il = o U

NEEDED TQ PAEVENT //-::::::::r
17" OIMENSION FROM

DECREASING WHEN /
POUNING CONCRETE /

S INFOAGT QOLT SHEET METAL
REINFORCIN
REpironcinG FOIM TO CONTROL
80X

OESIGN
FLOOR FRAME
LEVEL
— — o
N SHIMS
WELD . /—

WOODREN
FORM

. |
BOLT & NUT |
/;aor FURNISHED).

3./— 4" CONOUIT FROM
? REAR EXCAVATION TO

cmcss e
.
s
.

WOQDEN

FOAM FRONT TRENCH

RXITTRETTIN

TAENCH
80TTOM

TRENCH e e ——

8oTTOM THE 17°° INSIOE FRAME DIMENSION MUST
NOT VARY MONE THAN PLUS 17316 MINUS

.
?,).:__,z;m . ZENO QVEI THE CNTINE FRAME LENGTI. DX aci e
IRTEERTIL A FAAME MUST ALSQ 82E STRAIGHT OVER e
vyges ENTIRE LENGTH WITHIN 1716 FOR PROPER o wanpre
EXAMPLE "X OPERATION OF FRONT CARRIAGE. EXAMPLE Y

SECTION A=A

el - _A N
SECTION"A Fig. 8 Front Fraima Farming-Poured Method




oNDA onvod {0
%cmum.z; 1o

tryg edtd PH KIAC
_ s y/1-t x 3/1=L % ¥/1-}
odig (3/1—2 suin ung 8 % .}
odid 8/e-1} X A

uoluf) ejowed
oiddiy osoy A
JoBuoy puo )ooid
poy obnog

(3resy) Joasessy 10

moqd yens ‘bep 08 X 3/1-)
odid 8 x ¥/1=1

odid 19 % .

o3y m.\_..n x 3/\-

nocg Bop 08 x 3/1-1

edid 8S X ¥/1-1

co:d sjowoy -v\-la

erddiN 0801 y/1-1

*OAJI0A jonuo) 0

O|pUSH AOA 110

oyn

noqQ eens bop Sy % Z/L
s&d 8/1—19 X L/}

noq wans ‘bep 08 X Z/1
O|PUDH SADA JIY
ONOA J
eiddjy osory Z/t
uojuny ojowed z/1

l"'l||!N‘*NlllF)-lllnnﬂN*w——wNNwF

ZYBLIYA

~
r~
-]
-
§
>

28
08
NN EERRRRRE

0820001A

Sl sdNga

NOUJYIS30

0

150d
LlHoyd

* ofgoooy sunooxd ‘peyrjuing jou swey Suidiy e

- ¥t uoty seBuot sy

swoyj juay eys Buidid Jo} ¢ ebod yi B4 o) Jejy

Fig. 7 Piping Arrangament
12




HEX HD. CAPSCHREW T

SADDLE CENTERING
AND DQOR SUPPQRT 1/4” x J/4" LG. (4 REQ'DI
ROD (2 REQ’D} . {2 REQ'D EACH HINGE)

$Q. HO. LEVELING SCREW
1/2” x 3/4" LG {2 REQ'D)

1/2" HEX NUT—{ - \ <}

FRONT
{3 AEQ’D!)

FORM

WHEEL CHOCK 5 2
> 1/4" HEX NUT
] g /’ "'n~
by 0“’ I 1/2" CAPSCREW-
o> < 1-1/4* 1g. (6 REQ'D)
- N
NN /2 LOCKWASHER (6]

5 £ WhEEL CHOCK (REF) ABOVE FLOOR
INSTALL AFTER
POURING CONCRETE

RD. HO MACHINE SCREW
144" x 3/4" LG, {14 REQ'D)

PLATE

(REF) &

|~ e |17 LAGSCREW 31727 19. (6)
S / S 1/2" WASHER (6

" LAG SHIELD {8)

~
~

LIFT LOCK GUICE TUBE FLOOR LEVEL
{LOCATED AS SHOWNI

CONDUIT
FORM

Fig. 8 Rear Frame Assembly

USE ONLY WHEN REAR CASING, TO BE INSTALLED
BELOW GROUND, CAN NOT BE EMBEDDED IN 3 IN.
MINIMUM OF CONCRETE.

In situations where rear casing, to be installed below ground, can
not - be embedded in:3 in. minimum of concrete as shown in Fig. 4
(recommended method), then form and pour concrete around bottom of
casing (see examples in Fig. 9) before installing in excavation.
Allow sufficient set up time and proceed with installation as

outlined in step 3 page 14.

CONCRETE

CASING

SUSPENDED
OVER FORM

o —APPROX 3"
CONCRETE CLEARANCE
1 ALL ARQUND

.EMBEDIN
3 MIN.

/

CASING ON ITS SIDE,
FORM OVER END

PLASTIC
BUCKET
(REF) “EXAMPLE"

“EXAMPLE"”

Construct a form which encloses bottom of casing with about 3 in.
all around. Make certain design allows casing to be embedded in
a minimum of 3 in. of concrete as shown in examples, Fig. 9.

-Fig. 9 Rear Casing Preporation — Special Conditions

13




.

INSTALLATION & SPECIFICATIONS MANUAL

REAR FRAME INSTALLATION

" 1. ©Place shear plate of rear tube assembly over the three studs

welded on rear frame, fasten with 1/2 in. hex nuts and tighten,
Figure 8.

5. Attach sheet metal forms (Front & Conduit) to frame assembly
with 1/4 in. machine screws, Figure 8.

3. Hookup a "sling" to the 3/8 in. holes in top of frame assembly
or using the furnished studs, washers and hex nuts mount wood
spacers to frame as shown in Fig. 10.

CAUTION

If local soil conditions tend to hasten metal decay due to
electrolysis or corrosion, we recommend the use of a suitable
protective treatment for all buried components. If investigation
indicates that a protective tape will be sufficient, plastic
wrapping tape is available from your jobber under No. V-25.
Sacrificial magnesium anodes are available under No. V-26 and a
polyethylene corrosion inhibiting sleeve undexr V-27. The
manufaccurer will not be responsible for deterioration caused by
electrolysis or corrosion.

5. Lower tube and frame assembly into its excavation, with conduit
form facing front trench. Check for proper spacing and align
rear frame center punch marks with both chalk lines (Fig 10).
Shim frame to finished floor height.

NOTE

Length of frame should be in same plane as floor if slope is not
excessive, max. pitch 1/8 in. per foot. The width of frame must be
level. -

4 x 4 WOOD SPACER OR SHIM
EQUIVALENT (NOT
FURNISHED)

CHALK

WIDTH \

CENTER PUNCH

FURNISHED \ ;
{4) STUDS 3/8"~ x 8" LG. ‘///’
{8) WASHERS o

(8) HEX NUT 3/8"
/

Fig. 10 Rear Frame Instailation

14




e

[y

INSTALLATION & SPECIFICATIONS MANUAL

6.

Plumb rear assembly with 4ft. level on 'side of tube
assembly, being careful to plumb in both directions. Use
leveling screws (as a pair in either right, left, fore or
aft holes) if required Fig. 8. Loosen and retighten shear
plate to frame nut as required during tube assembly
leveling operation. Carefully pour small amounts of
concrete around sides of tube base. Work concrete under
pase of the tube and up the side, so casing is embedded in
a minimum of 3 in. of concrete (see Fig. 4.). Recheck for
plumb and location.

After concrete has set up add 3 or 4 ft. of clean dry sand and
check for plumb. Complete back fill with clean, dry sand to

within 4 in. of metal forms Fig 4.

Tnstall conduit between sheet metal form on rear frame and
opening in front of trench wall (block wall method) or to
the wooden form on front trench (poured wall method) use
dimensions shown in Fig ¢.

CONCRETE POURING & FINISHING

Install control box covers and use as a guide when finishing
floor as in Fig. 4 Section A-A.

FRONT TRENCH

A. BLOCK METEOD: With suitable form in place from last
course of block to inside of frame, pour concrete around
frame and control box and thoroughly work under the full
length of channel sides for maximum support, finish as in
step 3 below.

B. POURED METHOD (EXAMPLE X): With form in place and
frame bolted to form, pour concrete around frame and
control box and thoroughly work under the full length of
channel sides for maximum support. Pour partially up frame

and let set .up.-:(Fig. 6, Example "X"). Remove bolts and
form and pour trench floor if not previously poured,
(maintain 92 in. depth as in Fig. 4). Finish as in step 3
below.

C. POURED METHOD (EXAMPLE Y): Pour concrete around form
up to a point where frame and control box can be shimmed to
floor level when concrete sets up. After leveling frame,
weld frame to reinforcing rod as shown in Fig. 6, Example
syt , Bring in piping (Para. 4, page 8). Finish pouring as
noted in step 3 below, thoroughly working concrete under
the full length of channel sides for maximum support.

15




1.

INSTALLATION & SPECIFICATIONS MANUAL

3.

Finish walls and/or £floor around front frame keeping
concrete even with top edge of frame ends, BUT FEATHERED UP
TO THE 3/8 IN. SQUARE COVER PLATES GUIDE STRIPS ALONG
SIDES. (Sections A-A & B-B, Fig 4.)

REAR FRAME
Pour concrete making floor flush with top of rear frame,
working concrete well around frame and under shear plate,

Figure 4.

After concrete sets up, install lag shields and attach
wheel chocks to rear frame as shown in Fig. 8.

PIPING AND FINAL INSTALLATION

NOTE

To prevent oil leakage, pipe and pipe fittings located above or
pelow the floor should be prepared with joint compound and

tightened securely.

1.

Attach oil control valve in control box with 1/2 in.
capscrews (Fig 11) and install oil reservoir (if required),
piped from bottom as shown in Fig. 7, with 1/2 in. coupling
towards front Figs. 1 & 7. Connect oil line from reservoir
to control valve. Reduce to 1-1/4 in. at wvalve. Shim
reservoir so that no strain is exerted on piping.

Connect air valve (if required) to air line leading from
air compressor and run 1/2 in. piping to reservoir.
Install muffler and 45 deg. street elbow to air valve.
Figs. 4, 7 & 11.

Hook "Dead-Man" valve spring (Fig. 11A & 11B) from oil
valve to bracket in control box. Attach rear sprocket
hanger to the studs welded on rear end of front frame Fig.
12.

Place ratchets and sprockets shaft assembly in position
through control box and attach sprocket hanger to studs on
front frame. Attach ratchet hangers to side of control box
channel with capscrews, washers, spacers and hex nuts as
shown in Fig. 12.

Run piping from control valve to rear cylinder Figs. 7 &
11.

Lower front tube and plunger into trench (hose connection
forward). While suspended in position between channels,
place axles in trench with grease fittings up and attach

16




"rs‘

YIS A

INSTALLATION & SPECIFICATIONS MANUAL

10.

11.

12.

13.

axles to carriage with U-bolts, lockwashers and hex nuts.
See Fig. 12 Lower to rest on rack. '

Run piping and hose from control valve to front cylinder
Fig. 7. g

Install pipe support angle to frame with two capscrews and
hex nuts Fig 12.

Install chain over sprockets (hooks away from sprockets)
and fasten to carriage as shown in Fig. 12. Adjust chain
as required.

Weight pistons; for ballast, use 400 1lbs. (min. each
piston) of steel punchings or other small pieces of steel
scrap that will compact well. Alternate Method: Pour 5
gal. of clean new oil in each piston; add clean dry sand
until oil is absorbed; repeat alternate additions of oil
and sand until pistons are filled.

Drive the two saddle centering-dcor support pins into holes
in rear cylinder packing gland Figure 8.

Fasten front and rear saddles to piston studs (torque to
100 ft. lbs.), install adapters in front saddle and connect
shift lever linkage to saddle and adapters. Figs. 1 & 12.

INITIAL OIL FILL: Pistons should be in fully lowered
position; use only oils that meet specification as listed
in Table 1.

A. ATR-OIL LIFTS: Place air control in exhaust position.
Refer to Fig. 7. With gauge rod assembly (20) and hanger
assembly (21) removed, fill reservoir (19) with oil (a
portion of the approx. 85 gal. can’'t be added until
completion of step 17). Insert hanger assembly (21),
insert and tighten gauge rod assembly (20).

B. ELECTRIC-OIL LIFTS: Connect pressure and return oil
lines to pump and reservoir Fig. 1. Fill reservoir through
opening (when only one lift is to be operated by a power
unit, 90 gal. is sufficient) and replace cover plate.

WARNING

Under no circumstances should any lift be placed in service until
it has been definitely established that it is filled with oil to

the proper operating level.

14.

- Raise both pistons about 3/4 max. height three or four

times (see operation section) to bleed air from system.

17




INSTALLATION & SPECIFICATIONS MANUAL

Lower and add oil to bring to full level. Refer to Para.
13 for procedure. Raise pistons to full height, with
pressure on, check pipes and fittings for leaks.

15. With pistons raised, insert lock legs into guide tubes and
attach to saddles with 3/4 in. capscrews and lockwashers.
See Figure 13.

16. Fasten cover plates to carriage as shown in Fig. 12 Longest
(hinged) toward front. Install extension cover and control

valve cover with capscrews. Install valve handles and
shift levers. Attach rear plunger doors as shown in Figure
8.
OPERATION
CAUTION

Never operate lift with either saddle turned other than the normal
position (Fig 1) which is perpendicular to the centerline of the
1ift. oOther than the normal position allows piston to by-pass
stops and could result in damage to follower, packing, etc.

To raise V105 Models, turn air control to pressure and open both
plunger controls, close when desired height is reached. To lower,
release lift locks, exhaust air pressure and open both controls
until both plungers are completely lowered.

To raise V106 Models, with power unit running, place master oil
control on raise, open both plunger controls until desired height
is reached. To lower, release 1iftc locks, place master oil control
on lower and open both plunger controls until front and rear
plungers are completely lowered.

LUBRICATION

Grease axles and both packing glands, use only enough grease to
fill gland. See gJgrease specifications in Table 2. Clean front
channel of any debris and lightly oil. Lubricate lift lock legs
and all working components.

FINAL CHECK

With the assurance that this 1ift is now ready for operation, stamp
date of installation on name plate.

The "Parts/Service/Operation Manual" package, is to be given or

left for the owner or user. The information it contains is very
important to his basic knowledge and service of his liftc.

18




1/2" CAPSCREW 1-1/4" 1g. 12 AEQ'D}
1/2" LOCKWASHER (2
OiL VALVE

1/2° CAPSCREW 1-1/4"1g. (2 Rea'ol

172 LOCKWASHER {2)
“DEAD-MAN"

1-1{4 PIPE TO

RESERVOIR
1" PIPETO

REAR POST

“DEAD-MAN" : VALVE SPRINGS
VALVE SPRINGS X
_ '_ — ~ o /‘
. < (3
1 k shid ' f/ —_—

. ‘\‘d v .} "‘ 10 2
= Palie iy
\’_ Wﬂm mp XS . A .

. S~
«
, 2N 1 PIPE TO _——
REAR POST QlL VALVE i
&) 1 PIPE TO <! .
AR vm.vr FMONT POST — 1 PINE TO
HEAVY DUTY 1/2 ' SCHEDULE 80 FRONT POST
L B.1.P. TQ AIR 1/2° LINE TQ 8.1.P. TO POWER UNIT
COMPRESSOR RESERVOIR =~
Flg. 11A Vulvu Arrlngomenl far 105
ROLLER
BEARING 3/4" HEX NUT {4}
WHEELS
5 3/4" CAPSCREW 2 1g. (1} FRONT SADDLE AND
// 374" LOCKWASHER (1] ADAPTER ASS'Y.
L AXLE ASS'Y, (2!
1/2 LOCKWASHER (8]
U - BOLT 4}

1/2" CAPSCR

1/2 HEX NUT is)ﬁ

3/8" CAPSCREW :
" . .
1"4q. (7 REQ'DI CONTROL BOX

.COVERS

] CAPSCHEH
30 Mg {2l

SHIFTING
BAR {2}

e m—o————

SPACEN 1.7/8" tg. 12}
"RATCHET & SHAFT ASS'Y

HINGED TRENCH
COVER PLATE

/ bz
JIB" WASHER (2) \

3/8""
3/8° WASHERN (2)

EW x 3/4 " LG. (4]

N,
+ - o ot e e e e o

REAN QPHOCKET
ATTACHWITH 12"
HEX NUTS (2}
] 1
, |
GUIDE TUBE

NGLE
* CAPSCREW
UTS 12 EACHI

PIPE SUPPORT A
ATTACH WITH 172
g 1g. & 1/27" HEX N

1

4

‘I
;o
;

X

12" HEX NUT {2)

CHAIN FASTEN ER (2}

R
FRONT SPROCKET
ATTACH WITH 1/27
Hex NUTS (2}

1
i
1
1
L]
:

’
’
o
b
s
oe
5
5

.“u.v-
INSTALL CHAIN CARRIAGE
WITH HOOKS AW_\ _JI
FNOM SPROCKET
/'\
ADJUSTING 1/2" CAPSCREW
BOLT (1) x 1" LG. {1}

HEX NUT (2}

\_kmom SPROCKET

Fig. 12 Front Frame Compaonents

19




INSTALLATION & SPECIFICATIONS MANUAL

TABLE 1
OIL, SPECIFICATIONS

Fill system with NEW OIL containing a rust inhibitor and anti
foaming additive meeting the following specifications:

e =t I v R 25 to 32
20 1= =) « N I 325 to 400
e o = 390 to 425
Viscosity - SUS @ 100 deg. F.....ciiiiiiiiiiiiiinnnnnn. 125 to 150
Viscosity - SUS @ 210 deg. F.......... e e et e e e 40 to 50
= 3 s xS -10 to -25

OIL MAY BE PURCHASED FROM YOUR OIL SUPPLIER

TABLE 2
GREASE SPECIFICATIONS

Use a water repellent multipurpose grezase (in all lube fittings)
that meet the following specifications.

Worked Penetration 60 Stroke..........iiiiiiiiiiinnnn. 310 to 340
Viscosity - SUS @ 100 deg.. F...it ittt 750 MIN
Viscosity - SUS @ 210 deg. F............ e . ...185 MAX
Dropping POinmt. .. v ittt e e 300 F MIN
PerCent WAL . i i ittt ittt ittt te ittt e nneinnanannnnas 1% MAX
Reidity or Alkalinity. .t i e 3% MAX
Norma Hoffman Pressure Drop (100 ERS @ 210 deg. F.)....40 PSI MAX
(@1 e Y= X+ NONE

NOTE: USE HAND GUN ONLY

21




Challenger Lifts, Inc.

Parts List
C105-C106
Effective July 1, 1994




FRONT FRAME. | 24 16
C105-C106

BOLT FRAMES TOGETHER
wiTH 1/2 x 1 3/4 BOLTS
& NUTS FROM END SHIPPING
STRAP,

NOTE: INSIDE TRACK SURFACES TO BE INUNE
WITH ONE ANGTHER WITHIN 1/3Z° TO
ENSURE SMOOTH ROLLER TRANSITION
FROM RAIL TO RAIL

ITEM PART : TEM PART
NO. NO. QTYy DESCRIPTION NO. NO. QTY .DESCRIPTION
. VAS—26393 1 COVER ASSY.-V105 1S, V—1081403 1 8 EXTENSION
VAS—23832 COVER ASSY.~V106 V—1081402 7 EXTENSION
o \VS-26332 1 COVER-V105 V—1085054 6" EXTENSION
VS—23829 COVER-V106 V—1085288 5* EXTENSION
3. 09047 1 NAME PLATE-V105 16. VAS-27706 1 24" SUDING PLATE
09101 NAME PLATE-V106 17 VS—722 4 CAPSCREW 1/2-13
4 vS—4515 4 DRIVE SCREW 18, V1080848 2 54" COVER PLATE
& VEIP324 7 CAPSCREW 3/8-24 - 19, VS-9707 2 HINGE PIN
2 V1083192 1 EXTENSION COVER 20, \VS—1042 4 COTTER PIN
VAS—28330 EXTENSION COVER—-RATCHET 21, VAS-27704 1 36 SLIDING PLATE
7 VAS-28320 1 CONTROL BOX FRAME 52" VAS—27707 V 21" CARRY AROUND PLATE
8 vS—27697 1 END PANEL 9% VAS-26215 V 307 CARRY AROUND PLATE
S vo-6656 14 CAPSCREW 1/4-20 - 2% . VAS-20881 V ' 36" CARRY AROUND PLATE
10, ve-21268 14 HEX NUT 1/4-20 _
11 ve—28317 1 REAR PANEL
12 Vve—28316 1 FRONT PANEL
13. VS-105 4 CAPSCREW 3/8-16
vS-583 4 HEX NUT E%/??E; 5
14, V—1085047 1 14’ CLOS M VyARIES
V—1085046 12 CLOSED FRAME KEY: V=VARIES WITH FRAME LENGTH
v—1085848 14" OPEN FRAME .
V—1085049 12° OPEN FRAME

v-1085050 8" OPEN FRAME




C105-C106

REAR FRAME

TEM NO.

PUN~A

*

® Ng

PART NO.

VAS—-27713
VAS—-237438
V-—-1080865
VAS—23749
VS—21321
VS-21318
VS—21268
VS-—-740Q3
VS-512
VS—-27464
VS—18432
VS—-27463
V-1080862
VS—21268
vS—-508
VS—-6656

VS—-26626

VAS—-26624

D)
=

-—

——t
—A—a,#up—-mmmmmmmmNNNN

DESCRIPTION

WHEEL CHOCK
RIGHT HINGE .
PLUNGER DOOR 43 1/2°
LEFT HINGE

CAPSCREW 1/4-20 X '3/4
FLAT WASHER 9/32 LD.
HEX NUT 1/4~20
CAPSCREW 1/2-13 X 1 1/4
LOCKWASHER 1/2

LAG BOLT 1/2'X 3 1/2
WASHER

LAG SHIELD

REAR FRAME

HEX NUT 1/4=20

HEX NUT 1/2-13
CAPSCREW 1/4-20 X 3/4
FRONT. FORM

CONDUIT FORM




C105-C106

it

-~ . 7TUBE & PLUNGER .

[TEM PART QTY DESCRIPTION [TEM PART QTY DESCRIPTION
NOC. NGC. F/R : NQ. NQ. F/R

1 VIOB4T=S 2 ADAPTER EXTENSION 2 VASTI311 1/1 PACKING FOLLOWER

2 VIOB4TT7 2 STANDARD ADAPTER T w42 1 FRONT GLAND

3 8/8 HEX NUT 3/4=10 24 VSI1933 4 WASHER 19/32 LD.

4  VASITS14 1 LEVER 23 vsaZ4 2 COTTER PN 3/16 X 2

5 VS14089 1 ROLL PN 1/8 X 7/8 206 VS1g70S 2 GREASE FTITING .

g  vSizans 1 UNK 7 vsSE3ss 1 AXLE

7 1 COTTER PIN 1/8 X 3/4 28 VvSI1320 4 U=80LT

8  vASieE2S 2 LEVER LINK ASSY. VSeaz2 ] HEX NUT 1/2-20

9 902 1 FRONT VS812 3 LOCKWASHER 1/2

10 VIOB4781 2 PN 20 V518425 2

V1084762 4 HAR PIN COTTER 3 w401 2 WHEEL

11 viosoez7? 1 REAR SADOLE ASSY. 31 VASE3BS 2 AXLE ASSY.

12 w31 2 ADAPTER 32 vsead7 4/4  WASHER 53/84 LD.

13 viosomzs 1 REAR SADOLE 3T waast 1 FRONT PLLINGER, ING. [TEM 23
14  vsi13833 2 ROLL PN 3/8 X 1 1/2 34 Vioseo1s 1 FRONT TUBE WA
18  VSI3148 1/1 WIPER RING 33 vicaee1s 1 FRONT TUBE & PLUNGER

16 VSB4S3 11 WIPER RING RETAINER (NG, MEMS L15—17.20—23.32-34)
17  VSB4SE 1/1 JUTE PACKING 38 VSI3ETS 1 HCSE

18 vs2s88s 2 SUPPORT ROD 7 vz 1 AR PLUNGER, INC. (TEM 19
19 W13s8 1 REAR GLAND 38 VAS28342 1 REAR TUBE WA

20 Vvs13121 1/1 GREASE FIITING 39 VASZE34S 1 REAR TUBE & PLUNGER

21 3/3 PACKING (NC. MEMS 3,15-22.32.37~38)




C105-C106

LIFT LOCK .

DESCRIFPTION

TEM PART QTY.

)

X 2 1/4 RO PIN
ASSY.
X ASSY.

-NC.

 Pofhaadiiic

m. < dr 4ddndedy

0——

2

~

)

0




C105-CL06 C (05
CONTROL VALVES

=16

15»

1737] PART ary. DESCRIFTION
NC. NG, AME
1. VA=1841 1 Of, VALVE - « [TEMS
2 VA=1BAZ 1 Oll, YALYE — o [TEMS
I VA=10684 1 AR VALYE — « [TEMS
4~ VaemIZ7Y 2/2 VALVE HANOLE
s VS-11671 22 MACH., SCREW 10=32 X | 1/4
VS=7074 2/2 3/16° SPUT LOCKWASHER
VS-T483 2/2 HEX NUT 10=32
&  WAS—=12208 2/2 SPRING LEVER
7. VS=11143 2/2 EXTENSION SPRING
YT 2/3 PROTECTOR CAP
9. VM=AT2 22 FLANGE
10 VS-=18807 2/3 SENL
11,  VS=11200 2/3 GASKCET
12, VS=13867 2/3 ROLL PN 1/4 X ¢
1S VS=11114 2/2 CONTROL
14, VS=7403 22 CAPSCREW 1/2-13 X 1 1/4
V3-4812 2/2 \/T SPUr
15, V=1848 /S . WYE P
18, VS=1204 6/24  CAPSCREW 5/18-18 X 1
17. V1841 K VALYE 800Y
18, VS=12141 22 CAPSCREW 5/18=2¢ X 2 1/4
YS-=11148 2/2 STOP HOSE . :
VS=-7927 2/2 HEX NUT 3/16=24
19,  VM=—1842 1 VALYE BOOY
20, V1833 1 INTAKE CONTROL CORX
21, VM=X74 4 FLANGE
2. WAS-11672 1 FEED VALVE
25 VAS=20840 1 VALVE HANOLE .
24, V=220 1 CRANK
25 W=2122 1 ROCKER ARM
24 VS=20154 1 MUFFLER
7. - 2 COTTER 3/32 X 3/4
= VS-7178 1 VALVE
29. VS-8430 2 CLEVIS PN -
3 v-1859 2 . PACKING NUT
31, VS-8483 2 GLAND
32 YS-5454 2 STEM PACKING
33 VS-8472 2 STEM ‘
34, VS=8481 2 RUBBER SEAT
3%, VS-84m2 2 SEAT BASE
38 VS84 2 SPRING
37. VYS=23687 2 GASKET
32 v-ies 2 o == VALVE SEAT & PACKING PARTS (TWO EACH)

15« C‘&@é

=18




RATCHET GROUP

C105-C106

ITEM PART  QTY. DESCRIPTION OIL RESERVOIR
NO. NO. . LOCATED IN
T i : FRONT TRENCH
2 -vs27200 1 5/16-24 X 2 1/2 CAPSCREW
VS7927 1 5/16=24 HEX NUT ° -
3. vs7382 1 PIN
~VS1325 1 3/8 SPUT LOCKWASHER
~yS595 1 3/8 HEX NUT
4 “WM2139 1 DoG
s. 1083879 1 COMPRESSION SPRING
6. VAS 16486 1 SHIFT LEVER
7 ~YM2314 1 00G LEVER _
8 VS944 2 3/8=16 X 1 1/4 CAPSCREW
~vS19909 4 13/32 1.D. WASHER
vS395 2 3/8=168 HEX NUT
g. “VAS7382 1 HANGER PLATE
10. V1085833 1 SHAFT 09045
11. “-vs8506 1 WOOORUFF KEY
12, VS6034 1 OILITE BEARING
13. “VAS26408 1 FRONT HANGER ASSY.
14, _vsso8 S 1/2=13 HEX NUT
18. “WM1574 1 FRONT SPROCKET
18. ~ 1 1 3/8-16 X 1 SET SCREW
17. -vs380 1 3/32 X 1/2 COTIER
18. ~v1082809 1 GUIDE PIN
19 vs7381 1 CHAIN
20 VS7391 2 CHAIN FASTENER
21 VAS20538 1 ADJUSTING 8OLT
22. VS7403 1 1/2=13 X 1 1/4 CAPSCREW
23 VM1SE1 1 REAMR HANGER
24 vs7385 1 PIN
25 vsS1i07 2 1/8 X 1 CQTTER
28 V1573 1 REAR SPROCKET
27. VAS25119 1 CUAGE ROD
28. V1087879 1 FLOAT ASSY.
29. V1080280 1 RESERVOIR




POWER UNIT

20

21

ITEM PART QTY. DESCRIPTION ITEM PART  QTY. DESCRIPTION
NO. NO. NO. NO. .
1. OH 8 1 7 1/2 hp, 1800 RPM ELECTRIC 17. VS175 1 3/8-16 X 3/4 HEX HEAD CAPSCREW
Q Z MOTOR WITH A 213T OR 2157 Vs3277 1 3/8 INTERNAL LOCKWASHER
. FRAME (PRICES ON REQUEST) 18. VS14098 4 3/8-16 X 1/2 HEX HEAD CAPSCREW
2. 089127 1 FLEXIBLE COUPLING V33277 4 3/8 INTERNAL LOCKWASHER
3. 09113 1 FOOT BRACKET (HARDWARE INC.) 19. VS19695 1 1" X 45 PIPE
4. 09112 1 PUMP 20. VvS5942 1 1* X 90 DEG. STREET ELBOW
5 09114 1 1" FLANGE (HARDWARE INC.) 21.  VAS22533 1 RELIEF VALVE
6. 09115 1 1 1/2° FLANGE (HARDWARE INC.) 22. V319742 1 1" CLOSE NIPPLE
7. 09122 2 ADAPTER TUBE 23. 09125 1 1 1/4" X 1”7 HEX BUSHING
8. 09117 1 COUPLING COVER 24, VS5944 2 11 /4" X 90 DEG. STREET ELBOW
9. 09108 1 PUMP ADAPTER 25. VS1836 1 1/4 PIPE PLUG
10. 09116 1 MOUNTING CHANNEL 26. VS15461 1 GUAGE OUTLET PLUG
1. VS11318 1 PORT COVER 27. VvS13801 1 HOSE
12. 09123 1 1" PIPE COLLAR 28. VS17222 1 1 1/4 X 1 1/4 X 17 REDUCING TEE
13. 09124 1 1 1/2° PIPE COLLAR 29. VS19672 1 .1 1/4 CLOSE NIPPLE
14, VS105 4 3/8-16 X 1 HEX HEAD CAPSCREW 30. 09118 1 1" X1 1/4 X 1 1/4 STREET TEE
09111 4 SHIM 31, 09119 1 1 1/2° X 3 1/2° NIPPLE
VS3012 4 3/8 SPLIT LOCKWASHER 32. VS20955 2 1 1/2° X 90 DEG. ELBOW
VvS595 4 3/8-16 HEX NUT 33. 08120 1 1 1/2 X § 1/2° NIPPLE
15. VS12540 4 1/2-13 HEX NUT 34, 09121 1 1 1/2° X 90 DEG. STREET ELBOW
. VS1565 8 1/2° USS FLAT WASHER 35. VS20966 1 t 1/2° X 37 5/8 PIPE
vS18999 8 SPACER 36. VAS20957 1 FOOT VALVE
vS15655 4 DAMPER 37. V87358 1 2 PIPE PLUG
VS19674 4 MOUNTING STUD . 38. VAS19676 1 60 GAL. RESERVOIR
16. VS105 12 3/8—16 X 1 HEX HEAD CAPSCREW VAS19685 120 GAL RESERVOIR
Vs3012 12 3/8 SPLIT LOCKWASHER VAS18690 170 GAL. RESERVOIR
\ICROR 1.2 T/Re=1 A _HEY NIUT . 4N







